

crohn's colitis

Name of Clinical Care Pathway

Iron Deficiency

Objective

Monitor for and manage iron deficiency

Patient Population

Adult patients (>18 years) with a known diagnosis of inflammatory bowel disease

Dr. Irina Nistor PhD (Mount Sinai Hospital)

Dr. Karen Kroeker MD, MSc, FRCPC (University of Alberta)

These clinical decision support tools were developed by Canadian experts in IBD, based on their interpretation of current evidence and considerations specific to Canadian healthcare. International guidelines from Europe and the United States are available. However, these may reflect regional factors not directly applicable in Canada.

crohn's colitis

Abbreviations

FCM	Ferric carboxymaltose
Fe	Iron
g	Gram
Hb	Hemoglobin
IBD	Inflammatory bowel disease
IV	Intravenous
kg	Kilogram
L	Litre
mL	Millilitre
mg	Milligram
PRBC	Packed red blood cells
TSAT	Transferrin saturation
µg	Microgram
FCM	Ferric carboxymaltose
Fe	Iron

Highlights from this CCP

Parenteral iron is recommended over oral iron. However, oral and parenteral iron effectively correct iron deficiency anemia. The decision of the optimal form of iron for each patient remains at the discretion of the prescriber, based on the patient's characteristics and needs.

Introduction

This care protocol provides a general guideline for monitoring and managing iron deficiency in adults with inflammatory bowel disease. The availability of the listed options for iron replacement may vary across organizations.

IBD provider

1. Review complete blood count (hemoglobin [Hb], Mean corpuscular volume), Fe, ferritin, transferrin, and total iron binding capacity.
2. Iron deficiency is diagnosed with ferritin <30 µg/L in the absence of active disease, or ferritin <100 µg/L with concurrent inflammation, and transferrin saturation (TSAT) <20%.
3. Review Hb
 - Hb <70 g/L → Consider urgent packed red blood cell (PRBC) transfusion if symptomatic or urgent iron infusion (if asymptomatic) and repeat Hb in 2 weeks.
 - Hb = 70-100g/L → Iron infusion and repeat Hb in 2 months.
 - Hb >100g/L → Oral iron supplements, if intolerant, organize iron infusion, repeat Hb, iron studies, c-reactive protein in 3 months.
 - If iron deficiency persists despite Hb>100 g/L, intravenous iron may still be considered in patients with anemia and ongoing symptoms or active disease.
 - Reassess disease activity if iron deficiency anemia recurs quickly after correction.
4. See Table 1 for iron replacement options.
5. Arrange for IV iron replacement per protocol.
6. Inform the family physician of the plan for iron replacement.

crohn's colitis

Oral iron

Alternate-day oral iron dosing is recommended, especially with ferrous formulations.

Parenteral iron

Monitor for iron overload (ferritin >800–1000 µg/L or TSAT >50%) during IV iron therapy, particularly in patients receiving repeated courses

Table 1: Options for iron replacement

Iron formulation*	Route	Common dose	Elemental iron equivalence
Ferrous gluconate	Oral	300mg/tablet	35mg
Ferrous sulfate	Oral	300mg/tablet	60mg
Ferrous fumarate	Oral	300mg/tablet	100mg
Iron polysaccharide (Feramax)	Oral	150mg/tablet	150mg
Heme iron polypeptide (Proferrin)	Oral	398mg/tablet	11mg
Ferric maltol (ACCRUFer)	Oral	30mg/tablet	30mg
Iron sucrose (Venofer)	Intravenous	Variable based on patient requirement (100–300mg/dose)	20mg/ml
Ferric derisomaltose (Monoferric)	Intravenous	Variable based on patient requirement***	100mg/ml
Ferric carboxymaltose (Ferinject)**	Intravenous	Maximum single dose: 15 mg/kg up to a maximum of 1000 mg per infusion. Maximum cumulative	1 mL of Ferinject = 50 mg elemental iron Therefore: <ul style="list-style-type: none"> • 2 mL vial = 100 mg elemental iron • 10 mL vial = 500 mg elemental iron

crohn's colitis

		dose: 1000 mg per week, with doses \geq 7 days apart.	<ul style="list-style-type: none"> • 20 mL vial = 1000 mg elemental iron • 15 mg/kg = 15 mg/kg of elemental iron • 1000 mg = 1000 mg of elemental iron
Sodium ferric gluconate (Ferrlecit)	Intravenous	125mg	125mg

Hb (g/L)	Weight <50 kg	Weight 50-70kg	Weight \geq 70kg
\geq 100 g/L	500mg	1g	1.5g
< 100 g/L	500mg	1.5g	2g

*This list is not intended to be exhaustive and may not include all available treatment options or formulations.

**Ferric carboxymaltose (FCM) is effective for rapid iron repletion in IBD patients with moderate to severe anemia. Clinicians should note that hypophosphatemia following ferric carboxymaltose is common biochemically but is typically transient and asymptomatic, with clinically significant events being uncommon. Routine phosphate monitoring is not required in low-risk patients.

Monitoring should be considered in patients with risk factors or those receiving repeated or high cumulative doses. Serum phosphate typically reaches a nadir at 1-2 weeks post-infusion and returns to baseline within 8-12 weeks.

Risk factors for clinically significant hypophosphatemia include:

- Repeated or high cumulative dosing
- Long-term therapy
- Vitamin D deficiency
- Malabsorption (e.g., IBD, bariatric surgery)
- Hyperparathyroidism
- Malnutrition
- Pre-existing hypophosphatemia
- Concomitant medications (e.g., diuretics, denosumab)

crohn's colitis

Hypophosphatemic osteomalacia is rare and primarily associated with repeated or long-term exposure, particularly in patients with underlying risk factors.

Routine phosphate supplementation is not recommended. Mild/moderate hypophosphatemia is typically managed conservatively.

Persistent or symptomatic cases should prompt reassessment of therapy.

***Maximum single dose: 15 mg/kg up to a maximum of 1000 mg per infusion. Maximum cumulative dose: 1000 mg per week, with doses ≥ 7 days apart. Available vial sizes (Canada): 100 mg (2 mL), 500 mg (10 mL), and 1000 mg (20 mL).

References

Abhyankar, A., & Moss, A. C. (2015). Iron Replacement in Patients with Inflammatory Bowel Disease: A Systematic Review and Meta-analysis. *Inflammatory bowel diseases*, 21(8), 1976–1981. <https://doi.org/10.1097/MIB.0000000000000386>

Canadian Journal of Health Technologies. (2024). Ferric Carboxymaltose for Iron Deficiency: Clinical Review.

<https://canjhealthtechnol.ca/index.php/cjht/article/view/SR0842>

Highlights FCM's efficacy and safety concerns, including regulatory recommendations for phosphate monitoring.

CSL Vifor. Ferinject® (ferric carboxymaltose) [product monograph]. St. Gallen, Switzerland; Imported by CSL Behring Canada, Inc., Ottawa, Ontario; Authorized March 11, 2024.

Hannah Gordon, Johan Burisch, Pierre Ellul, Konstantinos Karmiris, Konstantinos Katsanos, Mariangela Allocca et al. ECCO Guidelines on Extraintestinal Manifestations in Inflammatory Bowel Disease, *Journal of Crohn's and Colitis*, Volume 18, Issue 1, January 2024, Pages 1–37, <https://doi.org/10.1093/ecco-jcc/jjad108>

Harder S, Meier R, Haug U. (2021). Hypophosphatemia with intravenous iron therapies: a systematic review and meta-analysis. *Therap Adv Hematol*. 12:2040620721994532.

<https://doi.org/10.1177/2040620721994532>

Lim, W., Afif, W., Knowles, S., Lim, G., Lin, Y., Mothersill, C., Nistor, I., Rehman, F., Song, C. and Xenodemetropoulos, T. (2019), Canadian expert consensus: management of hypersensitivity reactions to intravenous iron in adults. *Vox Sang*, 114: 363–373. <https://doi.org/10.1111/vox.12773>

Macdougall, I. C., Comin-Colet, J., Breyman, C., Spahn, D. R., & Koutroubakis, I. E. (2020). Iron Sucrose: A Wealth of Experience in Treating Iron Deficiency. *Advances in therapy*, 37(5), 1960–2002. <https://doi.org/10.1007/s12325-020-01323-z>

crohn's colitis

Rosano G, Schiefke I, Göhring UM, Fabien V, Bonassi S, Stein J. A Pooled Analysis of Serum Phosphate Measurements and Potential Hypophosphataemia Events in 45 Interventional Trials with Ferric Carboxymaltose. *J Clin Med*. 2020 Nov 6;9(11):3587. doi: 10.3390/jcm9113587. PMID: 33172157; PMCID: PMC7694774.

Rosano G, Ezekowitz J, Nemeth E, Ponikowski P, Rauner M, Seid M, Spahn DR, Stein J, Wish J, Mentz RJ. Evaluating the Risk of Hypophosphatemia with Ferric Carboxymaltose and the Recommended Approaches for Management: A Consensus Statement. *J Clin Med*. 2025 Jul 9;14(14):4861. doi: 10.3390/jcm14144861. PMID: 40725553; PMCID: PMC12295483.

Schoepfer AM, et al. (2023). Clinical course and management of symptomatic hypophosphatemia after ferric carboxymaltose in IBD patients. *Gut*. 72(4):644–652. <https://doi.org/10.1136/gutjnl-2022-327042>

Snook J, Bhala N, Beales ILP, et al British Society of Gastroenterology guidelines for the management of iron deficiency anaemia in adults *Gut* 2021;**70**:2030-2051.

Zoller H, Schaefer B, Weiss G. (2022). Iron treatment in patients with inflammatory bowel disease – current evidence and future directions. *Acta Haematol*. 145(2):120–127. <https://doi.org/10.1159/000517662>